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Summary of Test Result

E:,Z: Rc‘;:;: Test ltems (PAZ(::;:IL) Remark
3.1 15.403(i) 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
3.4 15.407(b) Unwanted Emissions Pass -
3.5 15.207 AC Conducted Emission Pass -
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who

shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2.  The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Proprietary radio 5G / 6G, CBRS and GNSS.

Antenna Type
Proprietary radio 5G: Array antenna

Antenna information
5725 MHz ~ 5850 MHz Peak Gain (dBi) ‘ 16.3

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site

Sporton International (USA) Inc.

Test Site Location

1175 Montague Expressway, Milpitas, CA 95035
TEL : 408 9043300

Test Site No.

Sporton Site No.

THO1-CA, CO01-CA, 03CHO1-CA

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: US1250

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the

requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.
+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2020

Remark: All the test items were validated and recorded in accordance with the standards without any

modification during the testing.
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: FR250228001A

2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner
tended to maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower).

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel
Freq.
Frequency Band Channel (MH2)
151 5755
153 5765
5725-5850 MH 15 o175
) z 157 5785
(U-NII-3) 159 5795
40MHz
161 5805
163 5815
165 5825
5725-5850 MHz 151+159 5755 + 5795
(U-NII-3)
40+40MHz 157+165 5785 + 5825
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2.2 Test Mode
The final test modes include the worst data rates for each modulation shown in the table below.
Test Cases
AC Conducted
Mode 1 : 5GHz Tx + Adapter
Emission
Remark:

1. The detailed Radiated test modes are shown in Appendix C.
2. For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power

2.3

Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
WLAN AP Monior

Earphone ‘

For detail

This example is connection diagram of EUT test canfigurations.,
. pease refer to test mode configuration and setup photographs for each test item.

2.4 Support Unit used in test configuration and system

Item [Equipment Brand Name |[Model Name |FCCID |Data Cable Power Cord
Power Supply
1. MEAN WELL [HLG-600H-54A[N/A N/A N/A
w/adapter
AC I/P:
2. |Desktop Computer Lenovo M93p N/A N/A Unshielded, 1.2 m

2.5 EUT Operation Test Setup

The RF test items, utility “Terminal” was used on the Linux-based support desktop. Command-line
scripts were executed to place the EUT into engineering modes to provide channel frequency and
bandwidth selection, power level and continuous transmitting mode.

TEL : 408 9043300
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2(dB)

TEL : 408 9043300 Page Number 19 of 23
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85 GHz

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

N o g b~ N

Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

3.2.4Test Setup

CE [ e

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any

500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-1#

(trace averaging with the EUT transmitting at full power throughout each sweep).
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW = 300kHz.
+ Set VBW = 1 MHz.
- Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced

resolution bandwidth of the spectrum analyzer set during measurement

« Number of points in sweep =2 Span / RBW.
- Sweep time = auto.

« Detector = RMS
- Trace average at least 100 traces in power averaging mode.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (c): Measure and add 10 log(Nant) dB.
With this technique, spectrum measurements are performed at each output of the device, but
rather than summing the spectra or the spectral peaks across the outputs, the quantity 10
log(NanT) dB is added to each spectrum value before comparing to the emission limit. The
addition of 10 log(Nant) dB serves to apportion the emission limit among the Nant outputs so
that each output is permitted to contribute no more than 1/Nant ™ of the PSD limit.

TEL : 408 9043300 Page Number 1 12 of 23
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3.3.4Test Setup

Spectrum Analyzer EUT

3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

3.4.1Limit of Unwanted Emissions

1)

(@)

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'é_ 1000000~/30P

MV/m, where P is the eirp (Watts)

EIRP (dBm)

Field Strength at 3m (dBuV/m)

- 27

68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

TEL : 408 9043300
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3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=2=3MHz
. Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

TEL : 408 9043300 Page Number 1 15 of 23
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6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“..

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6 dB

margin against average limit line, the position is marked as “-“.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- Im |

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver

TEL : 408 9043300 Page Number 1 16 of 23
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For radiated test from 1GHz to 18GHz

_ —’.

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C

3.4.7 Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C
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3.5 AC Conducted Emission Measurement
3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
TEL : 408 9043300 Page Number 1 19 of 23
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3.5.4 Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
I [
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
LI —— [
! B EUT l
I - ol [ I l 80 cm to
I Receiver | ground
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| i
| “3bp ;
|
| AC :
I AMH | |
I [LISH) : |
I |
| = = | 5
I s | -
I o -~ Bonded to horizontal l o e
- round plane P
AT st el SR COUNURININL . DI, - SO i
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;lon Test Date Due Date Remark
. ~ Apr. 09, 2025~ Radiation
Bilog Antenna TESEQ 6111D 54683 30MHz~1GHz | Nov. 15, 2024 Apr. 22, 2025 Nov. 14, 2025 (03CHO1-CA)
_ Apr. 09, 2025~ Radiation
Loop Antenna R&S HFH2-Z2E 100840 9kHz~30MHz | May 02, 2024 Apr. 22, 2025 May 01, 2025 (03CHO1-CA)
SCHWARZBE 5 Apr. 09, 2025~ Radiation
Horn Antenna CK BBHA 9120D 02113 1GHz~18GHz | Apr. 26, 2024 Apr. 22, 2025 Apr. 25, 2025 (03CH01-CA)
SCHWARZBE 5 Apr. 09, 2025~ Radiation
Horn Antenna CK BBHA 9120D 02115 1GHz~18GHz | Aug. 06, 2024 Apr. 22, 2025 Aug. 05, 2025 (03CH01-CA)
SHF-EHF Horn| SCHWARZBE _ Apr. 09, 2025~ Radiation
Antenna CK BBHA9170 00841 18GHz~40GHz | Aug. 07, 2024 Apr. 22, 2025 Aug. 06, 2025 (03CHO1-CA)
e ~ Apr. 09, 2025~ Radiation
Amplifier SONOMA 310N 372241 9kHz~1GHz | Apr. 24, 2024 Apr. 22, 2025 Apr. 23, 2025 (03CHO1-CA)
. N WFIL-H8000-250|WR32BNW2B Apr. 09, 2025~ Radiation
Filter Wainwright 00F-01 1 NA Jun. 04, 2024 Apr. 22, 2025 Jun. 03, 2025 (03CHO1-CA)
WHKX8-5872.5- -
. A Apr. 09, 2025~ Radiation
Filter Wainwright 6750-181900-408 SN8 NA Jun. 04, 2024 Apr. 22, 2025 Jun. 03, 2025 (03CHO1-CA)
. N WLK12-1200-12 1.2GHz Low Apr. 09, 2025~ Radiation
Filter Wainwright | 75.11000-408s | SN Pass Fiter | 9U"- 042024 | ‘A5t 99 20p5 | Jun- 032025 | (g5cHo1-CA)
. . - Apr. 09, 2025~ Radiation
Preamplifier Keysight 83017A MY53270321 | 1GHz~26.5GHz| Apr. 25, 2024 Apr. 22, 2025 Apr. 24, 2025 (03CHO1-CA)
e . ERA-100M-18G- 5 Apr. 09, 2025~ Radiation
Preamplifier | E-instrument 56-01-A70 EC1900252 | 1GHz~18GHz | Apr. 24, 2024 Apr. 22, 2025 Apr. 23, 2025 (03CHO1-CA)
- Apr. 09, 2025~ Radiation
Preamplifier EMEC EMC18G40G 060726 18G-40G Apr. 24, 2024 Apr. 22, 2025 Apr. 23, 2025 (03CH01-CA)
8015932/2 -
HUBER+SUH ’ Apr. 09, 2025~ Radiation
RF Cable NER SUCOFLEX 102 | 8015762/2, N/A Mar. 04, 2025 Apr. 22, 2025 Mar. 03, 2026 (03CHO1-CA)
804938/2
Apr. 09, 2025~ Radiation
Hygrometer TESEO 608-H1 45142559 N/A Aug. 14, 2024 Apr. 22, 2025 Aug. 13, 2025 (03CH01-CA)
Control Turn -
. Apr. 09, 2025~ Radiation
Controller Chaintek EM-1000 060881 Table f;lzfsr;tenna N/A Apr. 22, 2025 N/A (03CHO1-CA)
. - Apr. 09, 2025~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A Apr. 22, 2025 N/A (03CHO1-CA)
. _ Apr. 09, 2025~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Apr. 22, 2025 N/A (03CHO1-CA)
. E3 230621 Apr. 09, 2025~ Radiation
Test Software Audix E3 Sporton US,V9 PK-002093 N/A N/A Apr. 22, 2025 N/A (03CH01-CA)
Apr. 02, 2025~ Conducted
Hygrometer Testo 608-H1 45141354 N/A Aug. 14, 2024 Apr. 08, 2025 Aug. 13, 2025 (THO1-CA)
Spectrum Rohde & : Apr. 02, 2025~ Conducted
Analyzer Schwarz FSV40 101089 10Hz-40GHz | Apr. 24, 2024 Apr. 08, 2025 Apr. 23, 2025 (THO1-CA)
) ) Apr. 02, 2025~ Conducted
Switch Box |EM Electronics EMSW26 1090304 N/A Oct. 10, 2024 Apr. 08, 2025 Oct. 09, 2025 (THO1-CA)
Conduction
LISN TESEQ NNB51 47415 N/A Aug. 14,2024 | Apr. 24,2025 | Aug. 13, 2025 (CO01-CA)
Conduction
LISN TESEQ NNB51 47407 N/A Apr 15,2025 | Apr. 24,2025 | Apr. 14, 2026 (CO01-CA)
EMI Test Conduction
Receiver R&S ESR7 102177 9kHz~7GHz | Apr. 15,2025 | Apr. 24, 2025 | Apr. 14, 2026 (CO01-CA)
Pulse limiter .

. 9561-F- Conduction
with 10qB R&S VTSD 9561-F N N00412 N/A Jun. 04, 2024 | Apr. 24,2025 | Jun. 03, 2025 (CO01-CA)
attenuation
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.9 dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 4.7 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.5dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
o it 4.5dB
of 95% (U = 2Uc(y))
TEL : 408 9043300 Page Number 1 23 of 23
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Appendix A. Test Result of Conducted Test Iltems

Report Number : FR250228001A

Test Engineer:

Venkata Kondepudi

Temperature:

18.3~21.0°C

°C

Test Date:

2025/04/02~2025/04/08

Relative Humidity:

44.00~50.00%

%

A1-10f2



Conducted Power on Port 0H

Total

Conducted

Condcuted Power| MIMO | Antenna Gain | Directional Total EIRP
BW Freq (MHz) ! ectional | ¢ onducted | power limit Pass/Fail
(dBm) Factor (dB) (dBi) Gain (aBi) | onducted | power in (dBm)
5755 63 0 28 28 67 72 35.95 Pass
40MHz 5795 63 0 28 28 67 35.95 Pass
5825 56 0 28 28 60 35.88 Pass
5756+5795 63 0 28 28 67 35.95 Pass
R
40+ 40MHz 5785+5825 61 0 28 28 65 35.93 Pass
PSD on Port OH
Total
Conducted
Conducted PSD | MIMO | Antenna Gain | Directional | Conducted icte ’
BW Frea (MH2) | = 5 m/500kHz) | Factor (dB) (dBi) Gain (dBi) PSD 1 d::'fsg‘?::'z) BassEall
(dBm/500kHz)
5755 1076 28 28 128 7 Pass
40MHz 5795 10,16 28 28 168 7 Pass
5825 0.74 28 28 130 7 Pass
5756+5795 128 28 28 0.76 7 Pass
40+ 40MHz 5785+5825 1278 28 28 ~0.74 7 Pass
BW Freq (MHz) | 26dB BW (MHz) | OBW (MHz) | 6dB BW (MHz) Pass/Fail
5755 B 747 752 Pass
40MHz 5795 7 7.49 7.53 Pass
5825 7 7.46 7.52 Pass
5756+5795 7 6.95 754 Pass
40+ 40MHz 5785+5825 798 76.94 77,54 Pass

Conducted Output Power
Antenna Gain = 16.28dBi

Directional Gain (8H/8V) = 16.28dBi + 10log(Ntx = 8 / Nss = 8) = 16.28dBi

Conducted power limit = 30 — (Directional Gain — 6) = 19.72dBm

Power Spectral Density
Antenna Gain = 16.28dBi

Directional Gain (8H/8V) = 16.28dBi + 10log(Ntx = 8 / Nss = 8) = 16.28dBi
Conducted PSD limit = 30 — (Directional Gain — 6) = 19.72 dBm/500kHz

Nant/Nss
Number of Number of ss
Ant ss Correction

A1-20f2
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\Test Result of 6dB and 26dB and 99% Occupied Bandwidth\

<Single Carrier>
<40MHz>

6dB Bandwidth 26dB Bandwidth

Spectrum

|“l;5‘ Spectrum o
Ref Level 30.00 d&m Offset 22.32 dB & RBW 100 kHz Ref Level 30.00 d&8m Offset 22.32 dB @ RBW 1 MHz
o Att 20dB SWT 10.1 ms & VBW 3200 kHz  Mode Sweep po ALt 20 dB  SWT 10.1 ms & VBW 3 MHz  Mode Swesp
@ 1Pk View @ 1Pk View
Mi[1] 15.63 dBm)| Mi[1] 24.91 dBm)|
5.77624400 GHz 5.7351280 GHz
20 dBm D2[1] 0.11 dB 20 di D2[1] 0.25dB
37.53000 MHz 39.8080 MHz|
10 dBmr 10 di
0da e 1 1.388 dBm, (\. AT
T EER==D1 9012 der | 0 |
| Iy AT Y MWW iy
1801 m‘,_.iMMMWLmr w ‘ Wik ‘
-20 dBn -20 df |
T 1l
-30 dBmr 30 df T
[ i LU R P .
-40 dBrm -4 dif
Lol Bl g geal oy “.
50 dBm - 50
-60 dBm -60 df
CF 5.795 GHz 10001 pts Span 90.0 MHz CF 5.755 GHz 10001 pts Span 160.0 MHz
LIRS SIRLILES RS e EELEE S— LR
i ] W e [ i ] [ )
Date: 1. APR 2025 231518

Date 1APR 2025 2311456

99% Occupied Bandwidth N/A

Spectrum

(=)
Ref Level 30.00 d&m Offset 22.32 dB & RBW 1 MHz
o Att 20 dB SWT
[@1Pk View

10.1ms @ VBW 3 MHz _Mode Sweep

Mi[1] 1.96 dBm|

5.84300800 GHz,
a7.456254375 MHz

20 dbn

Oce Bw
10 dBm

0 L

|
-10 dam: -

-20 dBm

-30 den

~40 dBm-

-50 dBm

60 dBn

CF 5.825 GHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.843008 GHz 1.36 dBm
TL 1 5.8063519 GHz -3.50 dém Occ Bw 37.456254375 MHz
12 1 5.8438081 GHz -2.50 dBm
il

|
JL J

10001 pts

Span 100.0 MHz

Il
Date: 1.APR.2025 23.30.19

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<Multiple Carrier (Contiguous)>
<40MHz + 40MHz>

6dB Bandwidth 26dB Bandwidth

Ref Level 30.00 dem  Offset 22.32 dB @ RBW 100 kHz

Ref Level 27.32 dem _ Offset 2232 d8 @ RBW 1 MHz
o att 208 SWT  10.1ms & VBW 300 kHz _Mode Sweep o Att 15d8 SWT _ 10.1ms @ VBW 3 MHz_Mode Swesp
@17k view [e 17k view
MI[1] 17.40 dBm MIL1] 27.67 dBm
5.7362480 GHz 20ds 5.7651600 GHz
20 dBm D2[1] 0.40 dB D2[1] 0.67 dB
77.5360 MHz 79.9080 MHz
10
10 dam
0., )1 -0.886 der
o WW\'\)‘WMW‘ Mr‘"v‘)\
10 g 1o i I
-A0dBm—in1 _1; ng3 der i
T e L
D2 -17.063 dBim H 20 dB
20 dBr - i
L
D2 -26.886 dBm (LS
=0
-20 dem |
-40 gBm f et s ey B g |
VRN I . T ———_
50 dim
-60) dBm
-60 dBm

70

CF 5.775 GHz

10001 EIS SEan 160.0 MHz CF 5.805 GHz 10001 EIS SEan 320.0 MHz
il ] [ TR [ i ] [ )

Date: 2 APR 2025 20:42 08 Date’ 2 APR 2025 20.45 31

99% Occupied Bandwidth N/A

Spectrum [“l;?
Ref Level 30.00 dém Offset 22.32 dB & RBW 1 MHz
o att 20d8  SWT _ 10.1ms @ VBW 3 MHz _Mode Sweep
@17k view
M1[1] 0.72 dBm
5.8130960 GHz
20 dan Occ Bw 76948305169 MHz
10 dem:
M1,
0 T
T M\J\‘N\-\a m'\.:\/\ N\,W“’\ﬂ.\jﬁ-" e A \
-10 dBm / '
] [ |L
-20 dbm Jl I {
-30 dB -
o I \
-40 dBm
-50 dBm
-60 dBm
CF 5.775 GHz 10001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.813096 GHz -0.72 dém
TL 1 5.7366638 GHz -4.72 dém Occ Bw 76.948305169 MHz
T2 1 5.8136121 GHz -2.62 dBm
) ] WD e

Date: 2 APR 2025 20:4313

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300 Page Number :A2-2 2 of 3
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Test Result of Power Spectral Density|
<Single Carrier>
<40MHz>

Maximum Power Density Plot (dBm/500kHz)

Ref Level 30,00 dBm  Offset 22,32 dB8 @ RBW 500 kHz

lo att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100

(@ 1Rm AvgPwr

M1[1] 10.16 dBm
5.7999000 GHz
20 dém

10 dBm-

0 dBm

-10 dBm =

-20 dBm ’

-30 dBm J

-40 dBm

BT

-60 dBm

CF 5.795 GHz 1001 pts Span 100.0 MHz

I T ) (LINNL) e

Date: 2 APR.2025 195314

<Multiple Carrier (Contiguous)>
<40MHz + 40MHz>

Maximum Power Density Plot (dBm/500kHz)

Ref Level 30,00 dBm  Offset 22,32 dB8 @ RBW 500 kHz

lo att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
SGL Count 100,100

(@ 1Rm AvgPwr

M1[1] 12.78 dBm)|
5.820040 GHz

20 dBm

10 dBm;

0 dBi

S i ] TN

-20 dem f ¥

-30 der ’
|

0 de | {

-50dl

-60 dém

CF 5.805 GHz 1001 pts Span 120.0 MHz
— i < LU LA
UARRRRRES wa

Date: 2.APR.2025 2054.01

TEL : 408 9043300 Page Number 1 A2-2 3 of 3
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Appendix B. AC Conducted Emission Test Results

Temperature : 20.3~22.9C
Relative Humidity : (38.1~45.1%

Test Engineer : [Leo Liu

TEL : 408 9043300 Page Number : B1 of B3



Report No. FR250228001A

EUT Information

Test Site Location : CO01-CA
Project 250228001
Power: 120Vac/60Hz
Mode 1

Line

Full Spectrum

100 T

60 \ CISPR-OP Limit at Main Rorts
|

+ @
50 T N * .

Level in dBuVv

0 } } } —t+—— } } } } —t
150k 300 400500 800 1M 2M 3M 4M 5M 6
Frequency in Hz

t
8 10M 20M  30M

Final Result

Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) | (dBuv) | (dB) (dB)
14.756037 38.15 50.00 11.85| L1 OFF 20.6
14.756037 46.68 60.00 13.32 | L1 OFF 20.6
24.290385 41.95 50.00 8.05|L1 OFF 20.9
24.290385 50.74 60.00 9.26 | L1 OFF 20.9
24.646560 31.02 50.00 18.98 | L1 OFF 20.9
24.646560 45.31 60.00 14.69 | L1 OFF 20.9
25.000449 34.14 50.00 15.86 | L1 OFF 21.0
25.000449 42.99 60.00 17.01 | L1 OFF 21.0
26.059317 41.79 50.00 8.21 | L1 OFF 21.1
26.059317 51.69 60.00 831|L1 OFF 21.1
29.251779 37.10 50.00 1290 | L1 OFF 215
29.251779 44.98 60.00 15.02 | L1 OFF 215

B2 of B3



Report No. FR250228001A

EUT Information

Test Site Location : CO01-CA
Project 250228001
Power: 120Vac/60Hz
Mode 1

Neutral

Full Spectrum

110 T

100 T

CISPR-OP Limit at Main Ports
60T I

1 [
50 1 * ‘

4071 f

Level in dBuVv

10 } } } —t+—— } } } } —t
150k 300 400500 800 1M 2M 3M 4M 5M 6
Frequency in Hz

t
8 10M 20M  30M

Final Result

Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) | (dBuv) | (dB) (dB)
14.768565 46.65 60.00 13.35|N OFF 20.7
14.768565 37.87 50.00 12.13 | N OFF 20.7
24.266004 46.36 60.00 13.64 | N OFF 21.0
24.266004 35.28 50.00 14.72 | N OFF 21.0
24.617850 47.43 60.00 1257 | N OFF 21.0
24.617850 34.07 50.00 1593 | N OFF 21.0
24.963036 51.50 60.00 850 | N OFF 21.0
24.963036 43.26 50.00 6.74 | N OFF 21.0
25.684503 37.12 60.00 22.88 | N OFF 21.1
25.684503 31.06 50.00 18.94 | N OFF 21.1
26.032056 41.11 60.00 18.89 | N OFF 21.2
26.032056 32.62 50.00 17.38 | N OFF 21.2

B3 of B3
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Appendix C. Radiated Spurious Emission Test Data

Temperature : 20.5~24.6°C

Test Engineer : Ken Kuo, Leo Liu and Jesse Fan

Relative Humidity : 38.2~46.8%

Note symbol

Low channel location

-R High channel location

TEL : 408 9043300 Page Number : C1 of C35
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C1. Radiated Spurious Emission Test Modes

Mode Band sane Antenna Modulation Channel Frequency Remark
(GHz)
Mode 1 U-NII-3 5.725-5.85 MIMO Proprietary 151 5755 -
Mode 2 U-NII-3 5.725-5.85 MIMO Proprietary 159 5795 -
Mode 3 U-NII-3 5.725-5.85 MIMO Proprietary 165 5825 -
Mode 4 U-NII-3 5.725-5.85 MIMO Proprietary 151+159 5755+5795 -
Mode 5 U-NII-3 5.725-5.85 MIMO Proprietary 157+165 5785+5825 -
Mode 6 U-NII-3 5.725-5.85 MIMO Proprietary 165 5825 LF
Mode 7 U-NII-3 5.725-5.85 MIMO Proprietary 165 5825 SHF

TEL : 408 9043300 Page Number : C2 of C35
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C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
. Band
1 Proprietary 151 6222.00 66.61 68.20 -1.59 H Peak = Pass Edge
1 Proprietary 151 11510.00 46.17 54.00 -7.83 \Y Avg. Pass Harmonic
. Band
2 Proprietary 159 6768.00 67.79 68.20 -0.41 H Peak  Pass Edge
2 Proprietary 159 11590.00 39.70 54.00 -14.30 \% Avg. Pass Harmonic
. Band
3 Proprietary 165 5959.75 67.93 68.20 -0.27 H Peak  Pass Edge
3 Proprietary 165 11650.00 49.64 54.00 -4.36 \% Avg. Pass Harmonic
. Band
4 Proprietary | 151+159 = 5941.42 65.92 68.20 -2.28 H Peak  Pass Edge
4 Proprietary | 151+159  11510.00 47.53 54.00 -6.47 \% Avg. Pass Harmonic
. Band
5 Proprietary | 157+165 @ 6369.00 67.61 68.20 -0.59 H - Pass Edge
5 Proprietary | 157+165 11650.00 45.99 54.00 -8.01 \% Avg. Pass Harmonic
6 LF 165 625.58 43.83 46.00 -2.17 \Y QP Pass LF
7 SHF 165 39714.00 53.16 74.00 -20.84 H Peak | Pass SHF

TEL : 408 9043300 Page Number : C3 of C35
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Mode Band Edge -L

U-NII-3_5.725-5.85_CH151_5755MHz

Pol. Horizontal Fundamental
41 Level {dBuVim) 4 LEVE! (dBuVIm}
PERR_BEEAL_T6-2%
1225 / 1225 1
1050 T 1050
§1.5 875!
A
700 700 q NI}
7 T T ] 1 LT
. o ! Wi, 4
52501 5251
%9 30
17.5 175l
Peak
500 5635 678 SHr. 7%, 519 1000 2400, 3800. 5200, 6600, 6000
Frequency (MHz)
Frequency (MHz)
Site @ 03CHOL-CA . .
Condition: PEAK_BE (B4)_16-24 3n HORN 02115 240805 HORTZONTAL site @ @iCHOL-CA
- REM-1000.000Ki2 VBH: 3000.000KHz SNT:Auto Condition: PEAK(UNII) 3m HORN_B2115_240806 HORIZONTAL
+ RBI:1000.000kHz VBi:3800.000kHz SHT:Auto
Limit Read  Ant (able Preamp  Aux APos  TPos .
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m d8  dBuv dB/m d8 8 dB e deg - o . .
1563978 59.69 68.20 -8.51 43.20 33.28 12.28 29.16 0.80 177 177 PEAK MHz dBuV/m dBuV/m OB BV dB/w dB  dB B deg
2 5650.12 68.72 68.29 -7.57 44.28 33.31 12.3p 29.17 .86 177 177 PEAK 1 5755.80 118.54 ------ --omo 181.47 33.75 12.50 29.18 0.0 177 177 PEAK
3 5719.15 73.49 110.56 -37.07 56.66 33.57 12.42 20.15 e.ee 177 177 PEM 1622200 66.61 68.20 -1.59 48.89 34.26 12.87 29.41 0.00 180 179 Peak
4572012 72.79 111,67 -33.28 55.95 33.58 1242 20.16 0.0 177 177 PEAK 3669180 65.40 68.20 -2.71 46,19 35.80 13.33 20.83 0.0 175 177 Peak
" Level (dBuV/m)
1225
1
1050
87.5
700
AVG_54
525 —
350
17.5
Avg Blank
1000 2400, 3800, 5200, 6600. 8000
Frequency (MHz)
site @ @3CHAL-CA

Condition: AVG_54 3m HORN_B2115_248806 HORIZONTAL
+ RBI:1000.008KHL VBI:2.010kHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 5755.00 113.83 ------ ------ 96.62 33.76 12.48 29.17 .80 177 177 AVERAGE

TEL : 408 9043300 Page Number : C4 of C35
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Pol. Horizontal Fundamental
. 4oLevel (dBuVim)
1225
1059 T
8.5
0 PR
0l B N SO P Mﬂm
525
17.5
Peak 5755 5784, 5633, 5672, 5911, 5950 Blank
Frequency (MHz)

Site + @3CHR1-CA
Condition: PEAK_BE(B4)_16-24 3m HORN_B2115_248806 HORTZONTAL
© RBW:1000.008kHZ VBW:3000.000KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBv dB/m d8 dB dB m  deg
5854.84 61.76 111.17 -49.41 44,33 34.04 12,57 20.23 @.ee 177 177 PEAK
5872.98 64.43 185.77 -41.29 47.85 34.08 12.58 29.23 @.ee 177 177 PEAK
5923.68 63.19 69.18 -5.99 45.69 34.15 12.59 29.24 0.0 177 177 PEAK
5948.83 65.17 68.20 -3.83 47.64 34.18 12.6@ 29.25 @.e@ 177 177 PEAK

T
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Mode Band Edge -L
U-NII-3_5.725-5.85_CH151_5755MHz
ANT MIMO
Pol. Vertical Fundamental
41 Level {dBuVim)  go Level (dBuVim)
PERR_BEMBATo-24 1
1225 / 1225, 1
105 el 1050
§1.5 475
K
ol T 704 il
525 il
525
350
350
17.5
175
Peak 5600 5630, 6. 571, 5756, 7%
Frequency (MHz) 1000 2400, 800. 5200 8600, 8000
Frequency (MHz)
Site @ 03CHBL-CA
Condition: PEAK_BE(B4)_16-24 3n HORN_02115_24A806 VERTICAL site : B3CHAL-CA
¢ REH:1000.000kHz VEN:3000.000KHz SHT:Auto Condition: PEAK(UNI) 3n HORN 82115 240806 VERTICAL
. + RBH:1060.000kHz VBW:3000.000kHz ST:Auto
Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Gable preamp A APos  TPos
Wmm_dﬁmm_dﬁ_dﬁ_dﬁ_m_deg— Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 564212 61.80 68.20 -7.20 44.62 33.27 12.28 29.17 0.0 177 183 PEAK —
7 SE.51 5926 68.58 9.3 4284 33.29 1238 2.7 .00 177 183 PEAK Mz diul/m dBulfn  dB dBW /w8 A8 B deg
3 5718.76 73.93 110.65 -36.52 57.10 33.57 12.42 2016 0.80 177 183 PEAK L 5755.60 119.41 -- - 10039 3571 1248 107 0.0 177 183 PEAC
4 5720.32 73.10 111,52 -38.33 56.35 33.58 12.42 29.16 0.80 177 183 PEAK 2 5935.80 6445 6820 -3.75 46.91 3419 1259 29.24 0.08 177 179 Peak
" Level (dBuV/m)
1225 7
1050
87.5
700
AVG_54
525 S
350
17.5
Avg Blank
1000 2400, 3800, 5200, 6600. 8000
Frequency (MHz)
Site @ B3CHL-CA
Condition: AVG 54 3n HORN 82115 240886 VERTICAL
+ RBH:1080.000kHz VBW:0.010kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 5755.80 115.14 ------ ------ 98.12 33.71 12.48 29.17 @.80 177 183 AVERAGE
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Pol. Vertical Fundamental

4o Level (dBuVim)

1225

TR A R A

175

Peak 5755 5784, 5911, 5950 Blank

5633, 5672,
Frequency (MHz)

Site + @3CHR1-CA
Condition: PEAK_BE(B4) 16-24 3m HORN_B2115_248805 VERTICAL
© RBW:1000.008kHZ VBW:3000.000KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBv dB/m d8 dB dB m  deg
5854.84 60,77 111.17 -50.48 43.37 34.06 12.57 29.23 @.ee 177 183 PEAK
5873.95 62.37 185.49 -43.12 44.92 34.18 12.58 29.23 @.e6 177 183 PEAK
5924.85 61.92 68.31 -6.39 44.40 34.17 12.59 29.24 0.8 177 183 PEAK
5944.35 62,94 68.20 -5.26 45.49 34.19 12.6@ 29.25 @.e@ 177 183 PEAK

T
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ssamranas. FCC RADIO TEST REPORT Report No. : FR250228001A

Pol. Horizontal Vertical
w Level (dBuVim) 1 HLW&I{HBIIV'IH)
1225 1225
10 1050
s 75
EAK(UNI) EAK(UNI)
FL I B e B LN L I [ 1S R Lt bt 11 H
5 — — o ) _ . s s — — == ! T T Ay,%,“
" - b AL it 4 ot Womigor A bttt -
3R (0!
350 -
Peak 175
1. -
Avg 6750 9000 250 13500, 15750, 18000
750 9000, 20, 13500, 15750, 18000 : Frequency (M) )
Frequency (MHz)
. Site + @3CHaL-CA
site - GCHAL-C Condition: PEAK(UNLI) 3n HORN 62113 240426 VERTICAL
Condition: PEAK(UNIT) 3m HORN_02113_ 248426 HORIZONTAL tode i1
Mode i1 . Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp  Aux  APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- MHz dBuv/m dBuV/m  dB dBv dB/fm A8 B dB om deg
Pz dBuV/m dBUV/m  dB dBUV dB/m 4B dB  dB am  deg 1 11510.09 52.79 74.00 -20.21 63.84 39.83 17.54 67.82 .20 300 20 PEAC
1 11510.00 49.32 74.00 -24.68 60.33 39.07 17.54 67.82 .20 e - PEAK 2 11510.08 46.17 54.08 -7.83 57.22 39.83 17.54 &7.82 @.20 300 20 Average
2 17265.80 49.11 68.20 -19.89 58.46 37.97 21.47 68.98 @.19 -- -~ PEAK 3 17265.08 49.82 ©8.28 -18.38 59.00 38.14 21.47 68.98 .19 - -- PEAK
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FCC RADIO TEST REPORT

Report No. : FR250228001A

Pol. Horizontal Vertical
o Level dBuim) 4o Level [dBuvm)
125 125
s s
100 704
10.6G 16 54 A6 54
7] = —_— = 7] = —_— =
~18G s ey P
Av
g 11! 1
10500 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (WHz)
Site  O0HL-CA Site : GCHL-CA
Condition: AVG_54 3 HORIB2113 248426 HORTZONTAL Condition: AVG_54 In HORN 82113 246426 VERTICAL
Mode i1 Mode i1

TEL : 408 9043300
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swanroncas. FCC RADIO TEST REPORT Report No. : FR250228001A

Mode Band Edge -L
U-NII-3_5.725-5.85_CH159_5795MHz
ANT MIMO
Pol. Horizontal Fundamental
41 Level {dBuVim)  go Level (dBuVim)
PERR_BEEA_To-2 &
1225 / 1225, 1
105 el 1050
§1.5 475
" T L 700 s | s i)
o X Metiterh &
525 e bt byt
525
350
350
17.5
175
Peak 5600 5630, 5678, 571, 5756, 7%
Frequency (MHz) 1000 2400, 800. 5200 8600, 8000
Frequency (MHz)
Site  : 03(HOL-CA
Condition: PEAK_BE(B4)_16-24 3n HORN_B2115_24806 HORIZONTAL site : B3CHAL-CA
¢ REW:1000. GO0k VBH: 3000.000KHz SHT:Auto Conditions PEAK(UNII) 3 HORN 67115 240806 HORIZONTAL
.  REW:1000.000kHz VBW:300.800kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Gable preamp A APos  TPos
Wmm_dﬁmm_dﬁ_dﬁ_dﬁ_m_deg— Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5646.39 60.65 63.20 -7.55 44.23 33.30 12.29 2.7 0.0 178 169 PEAK —
756031 58.29 68.43 -10.14 4185 .31 1238 29.17 .00 170 169 PEAK Mz diul/m dBulfn  dB dBWV /w8 A8 B deg
3 57OLO1 62.51 105.48 -42.97 45.77 33.50 12.39 2015 0.0 170 169 PEAK L 57%.00 119.23 -~ - 16197 33.96 12.% 29.20 0.00 170 169 PEAC
4 5720.12 6115 111.67 -49.92 44.31 33.58 12.42 29.16 0.00 170 169 PEAK 2 G768.80 67.73 65.20 -B.41 48.47 3553 13.41 29.92 0.08 175 171 Peak
" Level (dBuV/m)
1225 1
105.0)
875
0.
AVG_54
525 —
340
175
Avg Blank
1000 2400, 3800 5200, 6600. 8000
Frequency (MHz)
site @ B3CHAL-CA
Condition: AVG 54 3m HORN 82115 240806 HORIZONTAL
 REN:1000.000KHz VBW:0.010kHz ST:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 5795.80 113.88 ------ ------ 96.67 33.85 12.5 29.19 @.80 178 169 AVERAGE
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ssamranas. FCC RADIO TEST REPORT Report No. : FR250228001A

Pol. Horizontal Fundamental

4o Level (dBuVim)

1225
|

700! LM\’V A

175

Peak 5795 5025, 5057, 5808, 5919, 5950 Blank
Frequency (NH2)

Site + @3CHR1-CA
Condition: PEAK_BE(B4)_16-24 3m HORN_B2115_248806 HORTZONTAL
© RBW:1000.008kHZ VBW:3000.000KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBv dB/m d8 dB dB m  deg
5854.99 62,43 110.83 -48.35 45.10 34.p4 12,57 29.23 @.80 176 169 PEAK
5873.98 64.18 185.51 -41.41 46.67 34.88 12.58 29.23 @.00 178 169 PEAK
5924.58 64.54 68.51 -3.97 47.84 34.15 12.59 29.24 0.0 170 169 PEAK
5929.39 65.68 68.20 -2.52 43.17 34.16 12.59 29.24 0.8 178 169 PEAK

T
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swanroncas. FCC RADIO TEST REPORT Report No. : FR250228001A

Mode Band Edge -L
U-NII-3_5.725-5.85_CH159_5795MHz
ANT MIMO
Pol. Vertical Fundamental
+pLevel (dBuVim) g0 Level (dBuVim)
PERR_BEMBATo-24 14
122.5 / 1725! 1
/
105.0 1050
§1.5
87.5
0.0,
3 4
N TN P 00 mw)
52.5
52.5
350
350
17.5
17.5
Peak 5600 5630, 5678, 571, 5756, 7%
Frequency (MHz)
1000 2400, 3800, 5200, 6600 8000
site 1 03CHOL-Ch Frequency (Hiz)
Condition: PEAK_BE(B4)_16-24 3n HORN_02115_24A806 VERTICAL
: RBN:1600.800KkHz VBH:3000.080kHz SHT:Auto Site @ B3CHL-CA
Condition: PEAK(UNIT) 3m HORN 82115 240806 VERTICAL
Limit Read  Ant (able Preamp  Aux APos  TPos : RBN:1000.06kHz VBH:300.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
VHz dBUV/n dBuV/m  dB dBW di/m dB dB dB om  deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5635.38 60.40 68.20 -7.80 44.84 33.25 12.27 29.16 0.0 174 184 PEAK
2 5650.31 60.41 68.43 -B.02 43.99 3329 12.38 29.17 0.0 174 184 PEAK —_— e —— ———
3570023 62.13105.26 -43.13 45.40 33.49 12.30 20.15 0.80 174 184 PEAK M /e dowifn B dBV i B A8 B o deg
4 57012 62.09 111,07 -18.58 45.66 33.57 12.42 20,16 0.80 174 181 PEAK 1 5795.00 119.46 ------ ---o- . B4 1254 DI 0.0 174 184 PEK
" Level (dBuV/m)
125 1
1050
87.5
700
AVG_54
525 —
350
17.5
Avg Blank
1000 2400, 3800, 5200, 6600. 8000
Frequency (MHz)
Site @ B3CHL-CA
Condition: AVG 54 3n HORN 82115 240886 VERTICAL
+ RBH:1080.000kHz VBW:0.010kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 5795.80 115.71 ------ ------ 98.48 33.87 12.5 29.19 @.00 174 184 AVERAGE
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ssamranas. FCC RADIO TEST REPORT Report No. : FR250228001A

Pol. Vertical Fundamental
- Level(4BuVim)
125
1050 T
815 \
700 A
‘ Wm\mm i ¥ Q%L_MMMJ
525
175
Peak 5795 5025, 5057, 5808, 5919, 5950 Blank
Frequency (MHz)

Site + @3CHR1-CA
Condition: PEAK_BE(B4) 16-24 3m HORN_B2115_248805 VERTICAL
© RBW:1000.008kHZ VBW:3000.000KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBv dB/m d8 dB dB m  deg
5854.99 62,29 110.83 -48.54 44.89 34.06 12.57 29.23 @.80 174 184 PEAK
5871.73 63.55 186.12 -42.57 46.11 34.89 12.58 29.23 @.e0 174 184 PEAK
5924.39 61.49 68.28 -6.79 43.97 34.17 12.59 29.24 0.00 174 184 PEAK
5934.58 64.89 68.20 -3.31 47.36 34.18 12.59 29.24 @.e@ 174 184 PEAK

T
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ssamranas. FCC RADIO TEST REPORT Report No. : FR250228001A

Pol. Horizontal Vertical
" Level (dBuVim) 1 HL&V&HIIBIIVIIH)
1225 1225
10! 1050,
875 4.5
EAK(UNI) EAK(UNI)
7 M e O | L I B0 I M e O B | 1 | I
5 — — o _ 1 Mg 54 sl — o _ 1 MG _54
- (g oAbt bbb o, & e i eans b e b s e ikt b B
350 360
Peak 11! 175
AVQ 6750 9000. 260, 13500, 15750 18000 6750 9000 250, 13500, 15750. 18000
Frequency (MHz) Frequency (MHz)
site 4 @3CHe1-CA Site + B3CHeL-CA
Condition: PEAK(UNIT) 3m HORN_ 82113 248426 HORIZONTAL Condition: PEAK(UNIT) 3m HORN_B2113 248426 VERTICAL
Mode 12 tode i 2
Limit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m B dBuv dB/m B B B m deg VMHz dBuv/m dBuv/m B dBuV dB/m B B B om  deg
1 11509.00 45.65 74.00 -25.95 59.32 33.85 17.68 67.9% @.18  -- - PEAK 1 11590.08 45.74 74.08 -25.26 66.84 38.82 17.60 67.9% @.18  -- -- PEAK
2 11509.00 38.97 54.00 -15.03 50.24 33.85 17.68 67.9% 0.8  -- -~ Average 2 11590.08 39.76 54.0@ -14.30 S5l.6@ 38.82 17.60 67.9% @.18  -- -- Average
3 17385.00 50.36 68.20 -17.84 59.53 38.25 21.55 69.16 @19 -- - PEAK 3 17385.08 50.93 68.20 -17.27 59.9 38.45 21.55 69.16 8.9 - -- PEAK
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FCC RADIO TEST REPORT

Report No. : FR250228001A

Pol. Horizontal Vertical
o Level dBuim) 4o Level [dBuvm)
125 125
s s
100 704
10.6G 16 54 A6 54
7] = —_— = 7] = —_— =
~18G . R A N St S S S N N 5 R T E N S PR, e S R oy
Av
g 11! 1
10500 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (WHz) Frequency (WHz)
Site  O0HL-CA Site : GCHL-CA
Condition: AVG_54 3 HORIB2113 248426 HORTZONTAL Condition: AVG_54 In HORN 82113 246426 VERTICAL
fode i1 Mode i 2

TEL : 408 9043300
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swanroncas. FCC RADIO TEST REPORT Report No. : FR250228001A

Mode Band Edge -L

U-NII-3_5.725-5.85_CH165_5825MHz

ANT MIMO

Pol. Horizontal Fundamental

41 Level {dBuVim) Level (dBuVim)

PERR_BEEA 6% 140
1
122.5 1225
1054 e 1050
85 815
10 3 SARE WY (A | s B O | il
; -
52.5
525
350
350
17.5
175
Peak 5600 5645, a0, 5735, 5780, 5625
Frequency (MHz) 1000 2400, 800. 5200 8600, 8000
Frequency (MHz)
Site  : B3CHAL-CA
Condition: PEAK_BE(B4)_16-24 3n HORN_B2113_248426 HORTZONTAL Site @ G3CHAL-CA
¢ REW:1000. GO0k VEH: 3000.000KHz SAT:Auto Conditions PEAK(UNII) 3 HORN 7113 240426 HORIZONTAL
.  REW: 1080 000kHz VBi:3809. 800kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Gable preamp A APos  TPos
Wmm_dﬁmm_dﬁ_dﬁ_dﬁ_m_deg— Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5643.38 6L 63.20 661 45.13 3334 1229 2007 0.89 178 150 PEMK _—
2 SESLEB 6085 69.08 -B.15 443 33.36 1238 29.17 .00 178 159 PEAK Mz diul/m dgulfn  dB dBWV /w8 A8 B deg
3 5708.45 5.5 107.57 -42.03 4B.60 33.60 12.40 20.15 0.89 176 150 PEAK L 560500 123.92 -- - leb.46 3418 12.5) 2.2l 000 178 199 PEAC
4 5720.15 63.38 111.14 -67.76 46.46 33.66 12.42 29.16 0.80 178 159 PEAK 2 5959.75 67.93 68.20 -8.27 50.33 34.25 12.60 29.25 0.08 178 159 Peak
" Level (dBuV/m)
1225 .
1050
87.5
700
VG54
525 - - —
350
17.5
Avg Blank
1000 2400, 3800, 5200, 6600. 8000
Frequency (MHz)
site @ B3CHAL-CA

Condition: AVG_54 3m HORN_B2113_248426 HORIZONTAL
+ RBI:1000.008KHL VB:2.010kHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 5825.00 115.64 ------ ------ 98.17 3411 12.57 29.21 .80 178 159 AVERAGE

TEL : 408 9043300 Page Number : C16 of C35




ssamranas. FCC RADIO TEST REPORT Report No. : FR250228001A

Pol. Horizontal Fundamental

4o Level (dBuVim)

1225

704 pot” e P
525
1%
175
Peak 5750 5000, 5050, 5900, 5950, 6000 Blank
Frequency (MHz)

Site + @3CHR1-CA
Condition: PEAK_BE(B4)_16-24 3m HORN_B2113_248426 HORTZONTAL
+ RBW:1000.008kHZ VBW:3000.000KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBv dB/m d8 dB dB m  deg
5853.50 80.82 114.22 -34.28 62.50 34,18 12,57 29.23 @.80 178 159 PEAK
5856.50 80.83 110.38 -30.3@ 62.56 34.18 12.57 29.23 @.e@ 178 159 PEAK
5924.80 65.52 68.94 -3.42 47.92 34.25 12.59 29.24 0.8 178 159 PEAK
5959.75 67.81 63.20 -0.39 58.23 34,24 12,68 29.26 @.88 178 150 Peak

T
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swanroncas. FCC RADIO TEST REPORT Report No. : FR250228001A

Mode Band Edge -L
U-NII-3_5.725-5.85_CH165_5825MHz
ANT MIMO
Pol. Vertical Fundamental
41 Level {dBuVim)  go Level (dBuVim)
PERR_BEEA_To-2 &
1
1225 ) oy 1228
1054 e 1050
§1.5 475
ol ot i e AT e i
sagl
525
350
350
17.5
175
Peak 5600 5645, 5690, 5735, 5780, 5625
Frequency (MHz) 1000 2400, 800. 5200 G600, 8000
Frequency (MHz)
Site  : 03(HOL-CA
Condition: PEAK_BE(B4)_16-24 3n HORN_B2113_248426 VERTICAL site : B3CHAL-CA
¢ REH:1000.000kHz VEH:3000.000KHz SHT:Auto Condition: PEAK(UNII) 3n HORN 82113 240426 VERTICAL
.  REW:1000.000kHz VBW:300.800kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Gable preamp A APos  TPos
Wmm_dﬁmm_dﬁ_dﬁ_dﬁ_m_deg— Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5640.50 6L.6B 63.20 -6.52 45.17 33.39 12.28 20.15 0.80 179 133 PEAK —
256085 6191 68.83 -6.92 45.3 .42 1238 29.17 .00 179 188 PEAK Mz dful/m dBulfn o8 dBWV /w8 A8 B deg
3 5702.60 €5.38 105.03 -40.55 48.53 33.61 12.39 2015 0.0 179 138 PEAK L 5625.00 123.64 -- - 166,12 3417 12.5) D22 0.0 179 188 PEAC
4 5720.15 63.00 111.14 -68.14 46.84 33.70 12.42 29.16 0.80 179 188 PEAK 2 5936.50 66.34 65.20 -1.86 48.65 3431 1259 29.24 0.08 179 188 Peak
" Level (dBuV/m)
1225 j
105.0)
875
0.
AVG_54
525 =
3.0
175
Avg Blank
1000 2400, 3800. 5200, 6600. 8000
Frequency (MHz)
site @ B3CHAL-CA
Condition: AVG 54 3m HORN 82113 240426 VERTICAL
 REW:1000.000KHz VBW:0.010kHz ST:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 5825.80 115.13 ------ ------ 97.60 34.19 12.57 29.23 @.80 179 1B AVERAGE
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ssamranas. FCC RADIO TEST REPORT Report No. : FR250228001A

Pol. Vertical Fundamental

. 4oLevel (dBuVim)

1225 f,w 1

8.5 ’ ‘
i

[ e M o “EMMTLMJ

525

17.5

Peak 5750 5000, 5650, 5900, 5950, 6000 Blank

Frequency (MHz)

Site + @3CHR1-CA
Condition: PEAK_BE(B4) 16-24 3m HORN_B2113_248426 VERTICAL
+ RBW:1000.008kHZ VBW:3000.000KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBv dB/m d8 dB dB m  deg
5853.75 77.94 113.65 -35.71 6@.38 34.22 12.57 29.23 @.80 179 188 PEAK
5866.25 75.82 187.65 -31.83 58.23 34.24 12.58 29.23 0.6 179 188 PEAK
5922.25 67.82 70.23 -2.41 50.16 34.31 12.59 29.24 0.8 179 188 PEAK
5936.58 66.34 68.20 -1.86 48.68 34.31 12.59 29.24 @.e@ 179 188 PEAK

T
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Pol. Horizontal Vertical
" Level (dBuVim) 1 HL&V&HIIBIIVIIH)
1225 1225
10! 1050,
875 4.5
EAK(UNI) EAK(UNI)
7 M e O | L I B0 I M e O B | 1 | I
I _ 1 g 54) do _ 1 G 54
52 o e, pot” 525 . st AL b oo
W i
350 360
Peak 11! 175
AVQ 6750 9000. 260, 13500, 15750 18000 6750 9000 . 13500, 15750. 18000
Frequency (MHz) Frequency (MHz)
site 4 @3CHe1-CA Site + B3CHeL-CA
Condition: PEAK(UNIT) 3m HORN_ 82113 248426 HORIZONTAL Condition: PEAK(UNIT) 3m HORN_B2113 248426 VERTICAL
Mode 13 tode &3
Limit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m B dBuv dB/m B B B m deg VMHz dBuv/m dBuv/m B dBuV dB/m B B B om  deg
1 11650.00 52.56 74.00 -21.44 63.83 38.72 17.64 67.86 .17 188 285 PEAK 1 11650.08 54.62 74.0@ -19.98 65.31 38.70 17.64 67.88 @.17 lee 35 PEAK
2 1150.00 47.13 54.80 -6.87 58.40 38.72 17.64 67.80 @.17 188 285 Average 1 11650.08 49.64 54.08 -4.36 60.93 38.70 17.64 67.88 .17 le@ 35 Average
3 17475.00 50.93 68.20 -17.27 59.96 38.53 21.68 69.35 @19 -- - PEAK 3 1747508 50.23 68.20 -17.97 59.84 38.75 21.60 69.35 @.19 - -- PEAK
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FCC RADIO TEST REPORT

Report No. : FR250228001A

Pol. Horizontal Vertical
Lol dBulim) Lot dBuVIn)
1215 1225
B5 75
100 00
10.6G 16 54 G 54
5! = —— e A = —— ==
Av
9 i 1!
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (WHz)
Site o 30HOL-CA Ste o o30HL-CA
Condition: AVG 54 In HORN 82113 248426 HORTZONTAL Condition: AVG 54 In HORN 82113 248426 VERTICAL
lode @3 lode @3

TEL : 408 9043300
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4

Mode Band Edge -L

U-NII-3_5.725-5.85_CH151+159_5755+5795MHz

ANT MIMO
Pol. Horizontal Fundamental
+pLevel (dBuVim) g0 Level (dBuVim)
PEAR_BETHA]_T6-24] 14
122.5 1725! 1
105.0 1050
§1.5
87.5
0.0,
ki [ !
52.5
52.5
350
350
17.5
17.5
Peak 5600 5630, 5676, 571, 5756, 5%
Frequency (MHz)
1000 2400, 3800. 5200, 6600 8000
Site @ 03CHOL-CA Frequency (Wi}
Condition: PEAK_BE(B4) 16-24 3m HORN_B2113 248426 HORTZONTAL
: RBN:1600.800KHz VBH:3000.080kHz SHT:Auto Site @ B3CHL-CA
Condition: PEAK(UNIT) 3m HORN 82113 240426 HORIZONTAL
Limit Read  Ant (able Preamp  Aux APos  TPos : RBN:1000.06kHz VBH:300.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Vhz dBUV/n dBuV/m  dB dBW di/m dB dB dB om deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5636.08 61.29 68.20 -6.91 44.86 33.32 12.27 29.16 0.80 177 162 PEAK
2 5650.12 60.21 68.29 -B.08 43.72 33.3 12.38 29.17 0.80 177 162 PEAK —_— e —— ———
3 5786.03 67.07 107.05 -00.38 5.2 33.60 12.40 20.15 0.80 177 162 PEAK W /e dowifn B dBV difm B A8 B o deg
4 57149 718 114,19 -12.71 5455 3366 12.42 29,16 0.80 177 162 PEAK R le2.19 3.91 12.51 B8 0.0 177162 Peak
" Level (dBuV/m)
1225
1
105.0
87.5
0.0
525
350
175
Avg Blank
1000 2400, 3800, 5200, 6600. 8000
Frequency (MHz)
Site @ B3CHBL-CA

Condition: AVG_54 3m HORN_ 02113 248426 HORIZONTAL
: RBI:1000.000KHL VBI:@.010kHZ SKT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 5775.00 111,83 ------ ------ 93.79 3391 12.51 29.18 .80 177 162 Average
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Pol. Horizontal Fundamental
- Level(4BuVim)
125
1050 bl ) T
815
0 Poa
525
175
Peak 5755 5784, 5633, 5672, 5911, 5950 Blank
Frequency (MHz)

Site + @3CHR1-CA
Condition: PEAK_BE(B4)_16-24 3m HORN_B2113_248426 HORTZONTAL
+ RBW:1000.008kHZ VBW:3000.000KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBv dB/m d8 dB dB m  deg
5854.65 64.63 111.61 -46.98 47.11 34,18 12.57 29.23 @.ee 177 162 PEAK
5870.83 66.63 186.37 -39.74 49.88 34.28 12.58 29.23 0.8 177 162 PEAK
5923.48 64.53 69.32 -4.79 46.93 34.25 12.59 29.24 0.0 177 162 PEAK
5941.42 65.92 68.20 -2.28 48.32 34.25 12.6@ 29.25 @.e@ 177 162 PEAK

T
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4

Mode Band Edge -L

U-NII-3_5.725-5.85_CH151+159_5755+5795MHz

ANT MIMO
Pol. Vertical Fundamental
+pLevel (dBuVim) g0 Level (dBuVim)
PEAR_BETHA]_T6-24] 14
1225 7 125 1
/
105.0 1050
§1.5
87.5
3
0.0,
1 9 70,0 )
525 b
52.5
350
350
17.5
17.5
Peak 5600 5630, 5676, 571, 5756, 5%
Frequency (MHz)
1000 2400, 3800, 5200, 6600 8000
Site @ 03CHOL-CA Frequency (W)
Condition: PEAK_BE(B4)_16-24 3m HORN_02113_248426 VERTICAL
: RBN:1600.800KHz VBH:3000.080kHz SHT:Auto Site @ B3CHL-CA
Condition: PEAK(UNIT) 3m HORN 82113 240426 VERTICAL
Limit Read  Ant (able Preamp  Aux APos  TPos : RBN:1000.06kHz VBH:300.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Uz dBUV/n dBuV/m  dB dBW di/m d8 d8 dB om deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 S6ALT3 60.72 68.20 -7.48 44.21 33.40 12.28 29.17 0.0 177 159 PEAK
2 5650.51 59.84 68.58 -9.54 42.49 33.42 12.38 29.17 0.0 177 159 PEAK —_— e —— ———
3 5715.05 68.01109.42 -0.51 5199 33.67 12.41 20.16 0.80 177 159 PEAK Mo dBuvin dowif B dBV dfn B A8 B o deg
4 STOR12 66.00 1107 -M4.67 49.44 3370 12.42 2916 0.80 177 159 PEAK 1 5775.00 118.69 ------ ----o- lel4l 3.95 12.51 B8 0.0 177159 Peak
" Level (dBuV/m)
1225
1
105.0
87.5
0.0
525
350
175
Avg Blank
1000 2400, 3800, 5200, 6600. 8000
Frequency (MHz)
Site @ B3CHBL-CA

Condition: AVG_54 3m HORN_B2113 248426 VERTICAL
: RBI:1000.000KHL VBI:@.010kHZ SKT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 5775.00 110.48 ------ ------ 93.12 33.95 12.51 29.18 0.80 177 159 Average
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Pol. Vertical Fundamental

4o Level (dBuVim)

1225

1050 P T

175

Peak 5755 5784, 5911, 5950 Blank

5633, 5672,
Frequency (MHz)

Site + @3CHR1-CA
Condition: PEAK_BE(B4) 16-24 3m HORN_B2113_248426 VERTICAL
+ RBW:1000.008kHZ VBW:3000.000KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBv dB/m d8 dB dB m  deg
5854.65 63.60 111.61 -48.01 46.84 34.22 12,57 29.23 @.80 177 159 PEAK
5871.83 65.67 186.31 -40.64 43.87 34.25 12.58 29.23 0.8 177 159 PEAK
5924.87 63.83 68.89 -5.86 46.17 34.31 12.59 29.24 0.8 177 159 PEAK
5928.75 65.36 68.20 -2.84 47.70 34.31 1259 29.24 @.ee@ 177 159 PEAK

T
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Pol. Horizontal Vertical
o ;oLevel (dBuVim) 4o L€vel (dBuVim)
1225 1225
10! 1050,
875 875
EAK(UNI) EAK(UNID)
00— 1 L 1 | — - 00— 1 L[] | ] 1
_54 AYG_54
2y = === " R Ry e e N A o i
W PPt
15, 35,0
17. 11.5
Peak
6750 $000. 250, 13500, 15750, 18000 6750 9000, 250, 13500, 15750, 18000
A Frequency (MHz) Frequency (MHz)
vg
Site + 83CHe1-CA Site + B3(HRL-CA
Condition: PEAK(UNII) 3m HORN 02113 248426 HORIZONTAL Condition: PEAK(UNIT) 3m HORN_2113_248426 VERTICAL
Mode 14 Hode 14
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Lloss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
#Hz dBuv/m dBuv/m  d8  dBuv dB/m  dB  dB B cm  deg MHz dBuv/m dBuv/m  dB dBuv dB/m dB A8 A8 cm  deg
1 11510.88 52,12 74.00 -21.83 63.13 39.07 17.54 67.82 @.28 295 207 Peak 1 11510.88 52.45 74.8@ -21.55 63.58 39.83 17.54 67.82 0.20 lee 41 PEAK
2 11510.80 46.59 54.00 -7.41 57.60 39.07 17.54 67.82 @.20 295 207 Average 2 11510.00 47.53 54.08 -6.47 58.58 39.83 17.54 67.82 0.20 1eo 41 Average
3 11590.@0 48.53 74.00 -25.47 59.80 38.85 17.68 67.98 0.18 -- -- Peak 3 11590.88 49.99 74.00 -24.01 61.29 38.82 17.6@ 67.99 @.18 -- -- Peak
4 11599.80 39.49 54.0@ -14.51 50.76 33.85 17.60 67.90 @.13 -- -- Average 4 11500.88 40.99 54.00 -13.81 52.29 38.82 17.6@ 67.92 @.13 -- -- Average
5 17265.60 49.27 68.20 -18.93 58.62 37.97 21.47 68.98 @.19 -- -- PEAK 5 17265.88 48.95 68.20 -19.25 58.13 38.14 21.47 68.98 @.19 -- -- PEAK
6 17385.00 48.55 68.20 -19.65 57.72 33.25 21.55 69.16 .19 - -~ Peak 6 17385.00 49.50 68.20 -18.61 58.56 38.45 21.55 69.16 @.19 - -- Peak
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Report No. : FR250228001A

Pol. Horizontal Vertical
o Level dBuim) 4o Level [dBuvm)
125 125
s s
100 704
10.6G 16 54 A6 54
7] = —_— = 7] = —_— =
~18G s Iy B
Av
g 11! 1
10500 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (WHz)
Site  O0HL-CA Site : GCHL-CA
Condition: AVG_54 3 HORIB2113 248426 HORTZONTAL Condition: AVG_54 In HORN 82113 246426 VERTICAL
lode i 4

Mode 4

TEL : 408 9043300
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Mode Band Edge -L

U-NII-3_5.725-5.85_CH157+165_5785+5825MHz

ANT MIMO

Pol. Horizontal Fundamental

41 Level {dBuVim) Level (dBuVim)

PERR_BEEA 6% 140
1225 ) 1225 1
1054 e 1050
85 815
10 1 S ¥ ) e A e e | il
i T " W
52.5
525
350 il
350
17.5
175
Peak 5600 5645, 5690, 5735, 5780, 5625
Frequency (MHz) 1000 2400, 800, 5200 G600, 8000
Frequency (MHz)
Site  : B3CHAL-CA
Condition: PEAK_BE(B4)_16-24 3n HORN_B2113_248426 HORTZONTAL Site @ G3CHAL-CA
¢ REH:1000.000kHz VEH:3000.000KHz SHT:Auto Condition: PEAK(UNIT) 3n HORN 82113 240426 HORIZONTAL
.  REW: 1080 000kHz VBi:3809. 800kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Gable preamp A APos  TPos
Wmm_dﬁmm_dﬁ_dﬁ_dﬁ_m_deg— Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 SGA55 62.65 63.20 -6.15 45.50 3334 1229 2007 0.89 179 169 PEAK _—
7 OSESL3R 6099 69.17 8.7 4449 .37 1238 2.7 .00 179 169 PEAK Mz diul/m dgulfn o8 dBWV /w8 A8 B deg
3 5703.05 63.07 106.31 -43.24 46.75 33.53 1239 2015 0.0 179 169 PEAK L 560.00 118.62 -- - 16L17 3409 12.5) D2l 0.0 179 169 PEAC
4 5720.38 63.41 111.66 -08.25 46.49 33.66 12.42 29.16 0.80 179 169 PEAK 1 6369.00 67.61 68.20 -6.39 43.35 3470 13.08 29.54 0.00 179 169 PEAK
" Level (dBuV/m)
1225
1
1050
87.5
700
G54
525 —
350
17.5
Avg Blank
1000 2400, 3800, 5200, 6600 8000
Frequency (MHz)
site @ B3CHAL-CA

Condition: AVG_54 3m HORN_B2113_248426 HORIZONTAL
+ RBI:1000.008KHL VB:2.010kHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 5805.00 169.72 ------ ------ 92.27 3489 12.57 29.21 .80 179 169 AVERAGE
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Pol. Horizontal Fundamental

4o Level (dBuVim)

175

Peak 5750 5000, 5650, 5900, 5950, 6000 Blank
Frequency (NH2)

Site + @3CHR1-CA
Condition: PEAK_BE(B4)_16-24 3m HORN_B2113_248426 HORTZONTAL
+ RBW:1000.008kHZ VBW:3000.000KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBv dB/m d8 dB dB m  deg
5855.80 66.76 110.80 -44.04 49.24 34,13 12,57 29.23 @.80 179 169 PEAK
5865.00 70.80 108.86 -37.20 53.26 34.19 12.58 29.23 @.e@ 179 169 PEAK
5884.50 66.30 98.15 -31.85 43.72 34.23 12.58 29.23 0.8 179 169 PEAK
5944.75 66.45 68.20 -1.75 48.85 34.25 12.6@ 29.25 @.8@ 179 169 PEAK

T
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Mode Band Edge -L

U-NII-3_5.725-5.85_CH157+165_5785+5825MHz

ANT MIMO

Pol. Vertical Fundamental

+pLevel (dBuVim) Level (dBuV/m)

PEAK BEEATo-24 140
1225 ) 1225 1
/
1050 1050
87.5
87.5
700
L v Sl i i
52.5
52.5
35.0
350
17.5
17.5
Peak 5600 5645, 0. 5735 5780, 582
Frequency (MH2)
1000 2400, 3800, 5200, 6600. 8000
Site @ 03CHOL-CA Frequency (Wi}
Condition: PEAK_BE(B4)_16-24 3m HORN_B2113 240426 VERTICAL
. RBH:1000. 000Kz VBH:3000.000kHz SHT:Auto site : e3cHel-CA
Condition: PEAK(UNII) 3n HORN 82113 240426 VERTICAL
Limit Read  Ant (able Preamp  Aux APos  TPos : RBN:1000.06kHz VBH:300.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
VHz dBUV/n dBuV/m  dB  dBW di/m dB d8 dB om deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1564523 6205 68.20 -6.05 45.60 33.41 12.29 20.17 0.80 173 189 PEAK
2 SE5L75 68.62 63.50 -B.88 44.06 33.43 12.30 20.17 0.80 173 189 PEAK _—
3 578538 63.60 106.60 -03.08 46.82 33.63 12.30 20.15 0.80 173 189 PEAK M /e dowifn B dBV i B A8 B o deg
4 STORI5 6306 11114 -07.88 46,30 3370 12.42 2016 0.80 173 189 PEAK 1 5805.00 12165 ------ ---o- .06 413 1257 121 0.0 173 189 PEAC
" Level (dBuV/m)
1225
1
1050
87.5
700
VG 54
525 —
350
17.5
Avg Blank
1000 2400, 3800, 5200, 6600 8000
Frequency (MHz)
site : e3cHel-CA

Condition: AVG_54 3m HORN_82113 248426 VERTICAL
+ RBI:1000.008KHz VBI:2.010kHZ SKT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 5805.00 112.89 ------ ------ 95.37 34.17 12.57 29.21 .80 173 189 AVERAGE
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Pol. Vertical Fundamental

4o Level (dBuVim)

1225

175

Peak 5750 5000, 5050, 5900, 5950, 6000 Blank
Frequency (NH2)

Site + @3CHR1-CA
Condition: PEAK_BE(B4) 16-24 3m HORN_B2113_248426 VERTICAL
+ RBW:1000.008kHZ VBW:3000.000KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBv dB/m d8 dB dB m  deg
5853.25 74.62 114.79 -40.17 57.86 34.22 12,57 29.23 @.80 173 189 PEAK
5856.75 73.34 118.31 -36.97 55.78 34.22 12.57 29.23 @.e@ 173 189 PEAK
5992.75 67.02 B84.63 -17.61 49.36 34.30 12.50 29.23 @.80 173 189 Peak
5956.25 67.82 63.20 -1.18 49.35 34,32 12.68 29.25 @.88 173 189 Peak

T
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Pol. Horizontal Vertical
o ;oLevel (dBuVim) 4o L€vel (dBuVim)
1225 1225
10! 1050,
875 875
EAK(UNI) EAK(UNID)
00— 1 L 1 | — - 00— 1 L[] | ] 1
AVg_54
S e R S Y 7
A o e Pttt 4 P
15, 35,0
17. 11.5
Peak
6750 $000. 250, 13500, 15750, 18000 6750 9000, 250, 13500, 15750, 18000
Av Frequency (MHz) Frequency (MHz)
9
Site + 83CHe1-CA Site + B3(HRL-CA
Condition: PEAK(UNII) 3m HORN 02113 248426 HORIZONTAL Condition: PEAK(UNIT) 3m HORN_2113_248426 VERTICAL
Mode 25 Mode 05
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Lloss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
#Hz dBuv/m dBuv/m  d8  dBuv dB/m  dB  dB B cm  deg MHz dBuv/m dBuv/m  dB dBuv dB/m dB A8 A8 cm  deg
1 11578.60 48.52 74.8@ -25.48 59.72 33.92 17.58 67.39 @.19 -- -- Peak 1 11570.88 48.96 74.0@ -25.84 6@.20 38.88 17.%8 67.89 @.19 192 a9 Peak
2 11570.80 39.51 54.00 -14.49 50.71 33,92 17.58 67.89 .19 - -~ Average 2 11570.00 43.23 54.00 -10.77 54.47 38.88 17.%8 67.89 @.19 192 4 Average
3 11650.00 49.86 74.00 -24.94 60.33 38.72 17.64 67.88 0.17 -- -- PEAK 3 11650.88 45.94 74.00 -25.86 6@.23 38.70 17.64 67.80 0.17 180 45 PEAK
4 11650.80 39.95 54.00 -14.02 51.25 33.72 17.64 67.30 @.17 -- -- Average 4 11650.88 45.99 54.00 -8.01 57.28 38.78 17.64 67.80 0.17 180 45 Average
5 17355.8@ 48.42 68.20 -19.78 57.63 33.16 21.53 69.89 @.19 -- -- Peak 5 17355.88 48.84 68.20 -20.16 57.85 38.36 21.53 69.89 @.19 -- -- Peak
6 17475.00 49.43 68.20 -18.77 58.46 33.53 21.60 69.35 .19 - -~ Peak 6 17475.00 50.13 68.20 -18.07 58.94 38,75 21.60 69.35 @.19 - -~ Peak
TEL : 408 9043300 Page Number : C32 of C35
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Pol. Horizontal Vertical
o Level ({Bulim) . Level (dBuVim)
125 128
175 075
100 00
10.6G 16 54 G 54
52! = = = 52! = = =
~18G % DR I e S S ™ % I PP SR ._.»-“-w/n
Av
g ! 17!
10600 12080, 13560, 1040, 16520, 18000 10600 12080, 13560, 1040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site o 30HOL-CA Ste o o30HL-CA
Condition: AVG 54 3n HORN 02113 240426 HORTZONTAL Condition: AVG 54 3n HORN 02113 246426 VERTICAL
lode @5 lode @5
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Pol. Horizontal Vertical
L Level (dBuV/m)
- w o o
o & &
s00—T I}P"\m i wa—T Py, A
A RN : MmN AL -
00l iy NV T ey g e 1 R | o e o
AR S ikt ¥ A
2. 20
%
10, 10.
QP/
30 M, 418, 612, 806, 1000 30 24 18, 12, 806, 1000
Peak Frequency (MHz) Frequency (MHz)
Site + B3CHe1-CA Site + @3CHB1-CA
Condition: QP 3m BILOG_54683_241115 HORIZONTAL Condition: QP 3m BILOG_54683_241115 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBuw dB/m  dB B B em  deg MHz dBuV/m dBuv/m  dB  dBuv dB/m B dB  dB o deg

8432 30.79 40.00 -9.21 47.46 14,12 1.53 3245 0.13 -- -- Peak
150.28 37.28 43.50 -6.22 50.35 17.19 2,11 32.45 0.88 141 80
268.62 48.16 46.80 -5.84 50.28 19.41 2.78 32.45 0.4 100 15 Qp
375.32 43.29 46.60 -2.71 51.25 21.13 3.27 32.53 @.12 1@ 111 QP
625.58 38.18 46.00 -7.82 48.25 26,89 4.29 32.63 0.18 100 500
949,83 34.30 46.00 -11.70 29.52 30.55 G5.21 3L.33 @.35 - - Peak

30.00 34,18 40.00 -5.90 40.48 25.11 8.9 32.45 0.08 le@ 117 QP
147,37 34.23 4350 -9.27 47.16 17.34 2,89 32.45 0.09 1@ 215 (P
268.62 40.21 46.80 -5.79 50.33 19.41 2.78 32.45 0.14 1@ 175 QP
375.32 40.43 46.80 -5.57 43.39 21.18 3.27 32.53 0.12 100 3P
625.58 43.83 46.80 -2.17 45.90 26.09 4.29 32,63 0.18 100 B
040,83 36.52 46.08 -9.48 31.74 3055 5.21 3133 0.35 - -- Peak

e e W e
G o re e
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Pol. Horizontal Vertical
" Level (dBuVim) 1 4ﬂLml{dBll\ﬂln)
1225 1225
10! 1050
a5 815
EAK{UNI) EAK(UNI)
700! L 1LH | I 700! LA ] 1
2
52, 525 2
1 LA S 1 b
. e b RPN TR A
g5 e 15 ety
1. 115
Peak
18000 2400, . 3200 35600, 40000 18000 22400, 26800 31200, 35600, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHe1-CA Site + B3CHeL-CA
Condition: PEAK(UNIT) 1n SHF_HORN_B41 240867 HORTZONTAL Condition: PEAK(UNIT) 1n SHF_HORN 841 240867 Vertical
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m 4B B A8 m  deg MHz dBuV/m dBui/m  dB dBuv dBfm  dB B dB  m  deg
1 2574400 41.77 68.20 -26.43 33.18 383.79 27.09 52.75 -9.54 178 230 Peak 1 24380.00 41.62 68.20 -26.58 38.46 38.99 26.24 52.53 -9.54 170 214 Peak
2 39714.00 53.16 74.00 -20.84 39.10 43.87 33.51 5378 -9.54 178 131 Peak 1 39296.08 53.69 74.00 -20.91 37.93 45.26 33.19 53.75 -9.54 1M 87 Peak
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SPORTON LAB.

Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(us) 1/T(kHz) VBW Setting

5GHz 802.11be EHT40 Full RU 100% - - 10Hz

Proprietary radio 5G

evel 126.99 dBV

#Video BW 8.0 MHz

Sweep 10.0 ms (1001 pts)

Function  Function Width  Function Value
iV
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